CATALOG OF

\ HOBART ’
REPLACEMENT
PARTS

MG1532 & MG2032 MIXER-
GRINDERS

STANDARD HOPPER (WI/TOP FEED)

ML-134099 MG1532
ML-134103 MG1532 (5HP)
ML-134104 MG2032

OPTIONAL HOPPER (W/SIDE FEED)
ML-134100 MG1532
ML-134105 MG2032

PRIOR ML'S COVERED IN THIS
MANUAL

STANDARD HOPPER (W/TOP FEED)
ML-104878 MG1532
ML-104883 MG1532 (5HP)
ML-104884 MG2032

OPTIONAL HOPPER (W/SIDE FEED)
ML-104879 MG1532
ML-104885 MG2032

MIXER-GRINDER (W/SPECIAL POWER
CORD)

ML-104882 MG1532

A product of HOBART 701 S. RIDGE AVENUE TROY, OHIO 45374-0001
FORM 43059 Rev. B (May 2017)




MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

F-43059 Rev. B (May 2017) -2- © HOBART 2017



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

11
13
15
17
19
21
23
25
27
29
31

Table of Contents

CONTROL BOX

CONTROL BOX COMPONENTS (AFTER SERIAL NUMBER)
CONTROL BOX COMPONENTS (BEFORE SERIAL NUMBER)
OPERATOR CONTROL PANEL

TOP COVER UNIT

HINGE UNIT

CONVEYOR AND MIXING ARM UNIT

FRAME AND HOPPER UNIT

ACCESSORIES

MIX MOTOR UNIT

GRIND MOTOR UNIT

FOOT SWITCH UNIT (PNEUMATIC)

TRANSMISSION UNIT

#32 GRINDER UNIT

-3- F-43059 Rev. B (May 2017)



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

29 00-478551-00002 Cord & Plug Assy.
30 00-117612-00016 Cord & Plug Assy.
00-478551-00001 Cord & Plug Assy.
32 00-294899-00001 Cord & Plug Assy.

N PARTS NOT ILLUSTRATED L

2

25-26-27-28 / /
7
O

w
-

3-4-5-6-7
20-21-22-23-24 V/
Qg@ 3
8-9-10
-
17-18-19 D
15-16 O 11-12-13
(R —
PL-60505

CONTROL BOX

F-43059 Rev. B (May 2017) -4-



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

PART NO.

00-477954
SD-036-39
00-294853-00019
00-294853-00027
FE-023-41
FE-006-50
FE-008-12
SC-008-17
WL-007-12
NS-009-30
FE-023-42
FE-006-50
FE-008-12
00-478742-00001
00-087711-213-1
00-294855-00001
00-294853-00037
FE-025-93
FE-024-88
00-294853-00042
00-294853-00041
00-294853-00036
FE-025-93
FE-024-88
00-294853-00038
00-294853-00040
FE-022-84
FE-024-88
00-478551-00002
00-117612-00016
00-478551-00001
00-294899-00001

CONTROL BOX
NAME OF PART

CoVEr ASSY. = CONIOI BOX....ciiutiiiiiiiiiieeit ettt ettt ettt e e e 1
Self-Tapping Screw 10-24 x 3/8 Slotted Truss Hd., Type TT (SST)....cccevcuiriiriiiriiniiieiiiieeeenne 6
Cable - Motor Control Grind (MG1532)
Cable - Motor Control Grind (MG2032)
Srain REHET......o e e 1

Lockwasher 10 External ShaKeproof...........cicuiieiiiiie e a e e e e 1
T L0 F2A o 1 TRt 1

Cap - Skid Retaining

Cable - CoNrOl SWILCN.......oi ettt sttt e e st e e e et b neeeeeee 1
SErAIN REIET ...ttt ettt ettt e e b e e s aee s e aeeann 1
Lock Nut 1/2 Electrical...........ccccoccueeneen.

Cable - Mix Motor Control (MG2032)....

Cable - Mix Motor Control (MG1532)..............

Cable - Mix Motor Control (MG1532) (1 Ph.)...coeiiiiiieieeee e 1
= T T = 1= SRR 1
[ Tor Q8 L0 e 2 = 1= o1 (g o PSP 1
Cable - Control SWItCh (MG 1532)......cc ittt e e e s nneeaeeeas 1
Cable - Interlock SWitCh (MG2032)......cccoiuuiiieeiiiie ettt et e et e e e e eeeeaenneseeeeeees 1
Connector - SErain REIET...... ..o e eees 1
LOCK NUL 1/2 EIECHCAL ....ceeeieeee ettt et e et e e e e e e e e e e s 1
Cord & Plug Assy. 240 V. (3 Ph.)...

Cord & Plug ASSY. 480 V. (3 Ph.) ettt 1
Cord & Plug ASSY. 208 V. (3 Ph.) ettt ettt 1
Cord & PIUG ASSY. (1 PHL) ettt sttt e e e 1

F-43059 Rev. B (May 2017)



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

_______________________________

, THESE COMPONENTS USED ON

i MACHINES STARTING WITH: : R ~
! . 1 43 00-875178-00001 Harness - Wiring :
| SIN271112986 ML-134100 | '\.____PARTS NOT ILLUSTRATED ,
i SIN271112833 ML-134103 '
i SIN271112072 ML-134104 )

12 13-14  15-16-17-18-19

9

]

e

boooood

36 Order the 5-Pole Contactor (shown),
part # 00-087713-099-1, until stock
is depleted. Then order Kit - Contactor,
part # 00-968056.

This is Kit - Contactor, part # 00-968056. Use these parts to
service any machine that has been converted to the 4-Pole
contactor. Usage of this 4-Pole contactor began:

45

L2

i
& ®

After S/N 311493800 on ML-134104 (MG2032-1)
After S/N 311494448 on ML-134099 (MG1532-1)
After S/N 311494832 on ML-134099 (MG1532-7)
After S/N 311493795 on ML-134101 (MG1532-16)

N ———————— -

CONTROL BOX COMPONENTS
(AFTER SERIAL NUMBER)

F-43059 Rev. B (May 2017) -6-



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

ILLUS.
PL-56187

PART NO.

00-087713-094-2
00-087713-094-3
00-088196-024-1
00-088196-024-2
00-087713-089-3
00-087713-089-2
00-088196-017-1
00-088196-017-2
00-087711-00266
00-875510
00-479189-00001
00-478218
SC-018-11
WL-007-12
00-294500-039-1
FE-026-15
FE-025-50
FE-026-96
FE-026-97
00-478220-00001
00-478220-00002
00-873821
SC-021-25
WL-007-12
SD-009-09
00-087714-020-3
00-294500-032-1
00-478962
FE-025-20
FE-025-58
00-118544-00002
SC-114-29
WL-007-14
00-294325-00021
SD-038-03
00-087713-099-1
00-087714-046-2
00-087714-046-3
00-087713-089-3
00-087713-089-2
00-477300-00002
00-087711-268-1
00-875178-00001
00-479302-00001
00-968056
00-916903-00002
NS-010-16
WL-010-06
SC-027-41

CONTROL BOX COMPONENTS
(AFTER SERIAL NUMBER)

NAME OF PART AMT.
Contactor (50 Amp., 3 Pole) (208 V.) (1 CON)....ueeiiieiiiitieiie ettt 1
Contactor (240/480 V.) (1 CON).....ooitiiiiiiiie ittt e e e
Relay - Overload (208/240) (1 OL).
Relay - Overload (480) (1 OL)....coiutiieeiiee ittt ettt e e e e anes
Contactor (208 V.) (2 CON).....eiuiiierieeieete ettt ettt a e e et te e te e e e neeeanneeeneee s 1
Contactor (220-480 V.) (2 CON).. oottt ettt e e neee s 1
Relay - Overload (208/240 V.) (2 OL)..icuiiiiiieiieee ettt 1
Relay - Overload (480 V.) (2 OL)
SWILCH = AUXIIAINY ...ttt e ettt e e et e e st e e e e nbeeeeasnnbnneeneeen
Board - Printed Circuit Assy. (Brake Module)...........cocuiiiiiiiiiiieeie e 1
Plate - Control Mounting (Weld).........couia ittt e e 1
=T ] (o] o TSP PPPPPPP 2
Mach. Screw 10-24 x 3/8 Pan Hd...... AR
Lockwasher 10 External ShaKeproof...........cccuuieiiiiieiiiie e see e eae e eeeeees AR
Transformer 200 VA ... oottt e e e e st e e st e e e et e e e e nseeeennseeeeenaee e e e e e e aannes 1
Fuse (3 Amp.) (208/240 V.)..
Fuse (20 AMP.) (208/240 V.)....eeieeeieeieeeeeee ettt ettt enn e ane 1
FUSE (15 AMP.) (480 V.). ettt ettt e et et et e e e enteeaneeeanns 1
FUSE (1.5 AMP.) (A80 V. ).ttt ettt ettt e b ene e e e neeeanne 2
HEALET (208 V. ). ittt ettt et e e e et e e e e st e e e e e ab e e e e nbe e e e abe e e e aneeeaaaaaaaann 1
Heater (240/480 V.).
Bridge RECHTIE. ..ottt et e e e e e e e e e e e e s
Mach. Screw 10-24 X 3/4 RA. H......ooouiiiiiiicee e 1
Lockwasher 10 External Shakeproof..............cc.........
Self-Tapping Screw 8-32 x 1/2 Bndg. Hd., Type F....
Relay (3.P.D.T.). e
Transformer 50 AMP. (480 V.) ..o 1
Transformer (380-415 V. ). ettt ettt 1
Fuse (0.2 Amp.) (380/415/480 V.)..
Fuse (0.3 AMP.) (B80/415/480 V. )....ueeiuieieeeeeieee ettt enee e eneeeanne 1
LUG = GrOUNGING. ...ttt ettt ettt et e st esat e e e ee e e e e st e estneeeeeeanee 1
Mach. Screw 1/4-20 x 3/8 Phil. Pan Hd..........ccooiiiiiiiiieeeeeeeee e 1
NLA - Obsolete--Lockwasher 1/4 Medium............occooiiiiiiiiiii e 1
Block - Terminal (4 Pole)
Self-Tapping Screw 10-16 x 3/4 Slotted Truss Hd.,Type B.......cocciiiiiiiiiiiieiieeee e 2
Contactor (3 CON) (Use until stock is depleted)
Relay - 2 Pole (30 Amp.) (208 V.) (1 CR).......cc......
Relay - 2 Pole (30 Amp.) (220/480 V.) (1 CR)....
Contactor (208 V.) (2 CR)....coceevieiieiiieieeiees
Contactor (220-480 V.) (2 CR)..eecueeieieieiieeie e stee sttt e et ae e sneeneeeeeaneeaneeeenneee s
L | R I o USSR 1
Switch - Auxiliary
Harness - Wiring (Main Wiring Harness)...........coouiiiiiiiiiiiieii ettt 1
[ E= T LI A 4T Vo TP 1
Kit - Contactor Replacement (Incls. Iltems 46 thru 49)...........ccooiiiiiiiii e 1
[O70] 4] =Tor (o gl o o] = TP PTRTOPRUPPPPRE 1
Nut 10-24 Hex (Brass)
Lockwasher #10 External Shakeproof...........cc.cooiiiii i 1
Mach. Screw 10-24 x 3/8 Slotted Rd. Hd. (Brass).........cccueiueeiiiriiieiieeiie e e e 1

F-43059 Rev. B (May 2017)



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

THESE COMPONENTS USED ON:

ML-104787 ML-104884 ML-104879 ML-104885
ML-104882 ML-104883

SIN271112484 ML-134099
SIN271112986 ML-134100
SIN271112833 ML-134103
SIN271112072 ML-134104

_______________________________________________

e m e m e m e — e ——————— =

|
AND THESE MACHINES PRIOR TO: E

13-14  16-17
5-6-7-8 18-19-20-21-22

Order the 5-Pole Contactor (shown),

57 part # 00-087713-099-1, until stock
is depleted. Then order Kit - Contactor,
part # 00-968056.

This is Kit - Contactor, part # 00-968056.
Use these parts to service any machine 50
that has been converted to the 4-Pole -

contactor. !

..............................................

C S0l ® 2

CONTROL BOX COMPONENTS
(BEFORE SERIAL NUMBER)

F-43059 Rev. B (May 2017) -8-



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

*40
41
42
43
44
45
46
47
48
49
50
51
52
53
54

PART NO.

00-087713-094-2
00-087713-094-3
00-088196-024-1
00-088196-024-2
00-087713-089-3
00-087713-089-2
00-088196-017-1
00-088196-017-2
00-087711-00266
00-087714-048-1
00-087714-048-2
00-087714-049-1
SC-008-11
WL-007-12
00-479189-00001
00-478219
00-478218
00-294500-039-1
FE-026-15
FE-025-50
FE-025-57
FE-025-59
00-873821
SC-021-25
WL-007-12
SC-009-09
00-087714-020-3
00-294500-032-1
00-478962
FE-025-20
FE-025-58
00-118544-00002
SC-114-29
WL-007-14
00-294325-00021
SD-038-03
00-087713-099-1
00-478220-00001
00-478220-00002
00-087714-050-1
00-087711-268-1
00-087714-020-3
00-087714-046-2
00-087714-046-3
00-087713-089-3
00-087713-089-2
00-087714-042-2
00-087714-042-3
00-477300-00002
00-968056
00-916903-00002
NS-010-16
WL-010-06
SC-027-41

CONTROL BOX COMPONENTS
(BEFORE SERIAL NUMBER)

NAME OF PART

Contactor (50 Amp., 3 Pole) (208 V.) (1 CON)...

Contactor (240/480 V.) (1 CON).....cccoeerevrneennen.

Relay - Overload (208/240) (1 OL).....uiiiiiiitiiie ettt e e e
Relay - Overload (480) (1 OL)....coiutiieeiiie ittt ettt ettt e e e e e 1
Contactor (208 V.) (2 CON)...uuiiiiiiie ettt e et e e st e e sseee e e s saeeesnaeeesnaeeesnneeeesnsnnsnnnnnnnes 1
Contactor (220-480 V.) (2 CON)...oei ettt e e et e e et e e e e ssete e e e e neeeeeesnneeeeennnnnsnnnnnnes 1
Relay - Overload (208/240 V.) (2 OL)..icuiiiiieeie ettt enee e nneeeanes 1
Relay - Overload (480 V.) (2 OL)...cuiiiiieeie ettt ene e aane 1
SWItCH = AUXIITAIY ...ttt ettt et e e eae e et e e e eeeeneeesnee e nnneaaaanns 1
Relay - Time Delay (Brake TDR)....

Relay - Time Delay (PauSe TDR)......couiiiiiiieeiieie ettt ettt e e e e e e e e e e s
Timer - Solid State (ON TDR)......oouiiiiieiie ettt et et e b e e e e e e nneeeeas 1
Mach. Screw 10-24 x 3/8 Rd. Hd.......

Lockwasher 10 External Shakeproof

Plate - Control Mounting (Weld).........

Bracket - Din MOUNTING.......ooiiiiiiii et e e e e e
LR T IS ] (o] o TS U PP OPPRPOPPPPRN
Transformer 200 VA ... o oottt ettt e e st e e et e e e ettt e e e nee e e e anseeeeenaee e e e e e e aannns 1
FUSE (3 AMP.) (208/240 V.).. ettt et e et e e e e e et e e et e et e e e e eeaeaaaeeens 2
Fuse (20 AMP.) (208/240 V.)....eeieiiieteeeeieee ettt ettt 1
Fuse (1 AMP.) (B80/415/480 V.).....eeieeieeieeeeieee ettt sttt eneeeaene 2
Fuse (10 AMP.) (B380/415/480 V.). oottt ettt ettt e e e et ensaeaaeaennes 1
Bridge Rectifier.

Mach. Screw 10-24 X 3/4 RA. Hd.......ouiiiii e e e 1
Lockwasher 10 External ShaKeproof...........cccuiiiiiiieiiiiic e a e 1
Mach. Screw 5/16-18 x 5/8 Slotted Rd. Hd.. AR

LR 1 (T T O USRS OPPPOPPPPRN 1
Transformer 50 AMP. (480 V. ). .ei ittt ettt 1
Transformer 50 AmP. (3807415 V.)..couiiiiieieeiee ettt 1
FUSE (0.2 AMP.) (B00 V. ). .ottt sttt e e st e et et e ene e e eneenneeannneeann 2
FUSE (0.3 AMP.) (B0 V.).eeiiiiiiiee ettt e et e et e e et e e s e e e ne e e e e nteeeannteeeanneeeeaeeaaaeens 1
LUG = GrOUNGING. ...ttt ettt a e sb e st sae e e eee e e e e e st e estneeeeeenanee 1
Mach. Screw 1/4-20 x 3/8 Phil. Pan Hd..........coiiiiiiiiiieeeeeseeee e 1
NLA - Obsolete--Lockwasher 1/4 Medium............cccoi it 1
BIOCK - TermMiNal (4 POIE)....c ittt et e e e e e e e e e e e as 1
Self-Tapping Screw 10-16 x 3/4 Slotted Truss Hd.,Type B.

Contactor (3 CON) (Use until stock is depleted)...........oouiiiiiiiiiiiiieiie e
HEALET (208 V. ).ttt ettt nh e et e e he e e bt e et e e ab e e ae e et enbae e e e e enne 1
HEALET (240/480 V.)....neeeeee ittt ettt ettt e be e et e bt e ae e et en e e e e e 1
Relay SPST - NO (208/240 V.) (Current Sense Relay).........ccoouiruierieiiiieniiiiienieeieesiee e 1
SWILCH = AUXIIAIY ...ttt ettt ee e 3
LR = T I N < T O T PSR 1
Relay - 2 Pole (30 AMP.) (208 V.) (1 CR)....eeiiiuieiiieeieeieee ettt 1
Relay - 2 Pole (30 AmMPp.) (240/480 V.) (1 CR)....eeiuiiieiiieeiesieeeste et 1

Contactor (208 V.) (2 CR)....ei ittt 1
Contactor (220-480 V.) (2 CR)..ecuiiieitieitieie ettt ettt 1
Relay (2-Pole) (208 V.) (Brake Ready Relay)........cccuueiiiiiiiiiiiiiee et 1
Relay (2 Pole) (220-240 V.) (Brake Ready Relay)...........coceiiiiiiiiiiiiii e 1
Rail - Din

Kit - Contactor Replacement (Incls. Items 51 thru 54).........ccccoiiiiiiiiiiiiieee e 1
(00T g1 c=Tox (o T 0 o o] = TP SORP PPN 1
NUE 10-24 HEX (BIraSS).....ceueeiuiieiieiiieestie ettt ettt sttt b e sttt et b an e e e e e annee 1
Lockwasher #10 External Shakeproof.............ooiiiiiiiiiiii e 1
Mach. Screw 10-24 x 3/8 Slotted Rd. Hd. (Brass).........ccceiueeiiiriieniiiiee e 1

* 87714-50-2 Relay (480V.) Is No Longer Available

F-43059 Rev. B (May 2017)



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

20-21

OPERATOR CONTROL PANEL

F-43059 Rev. B (May 2017) -10 -



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

ILLUS.
PL-55830

PART NO.

00-479734
00-479630
00-042648
SC-067-08
WL-006-07
00-102825-00005
00-102825-00006
00-102825-00007
WS-019-10
00-913102-00195
00-478752-00003
00-087711-322-3
00-873427
00-913102-00194
00-478752-00008
00-087711-322-5
00-873427-00002
00-479001
00-477930
00-478220-00002
00-478220-00001
00-477653-00002

OPERATOR CONTROL PANEL

NAME OF PART

Gasket........coueee.

Insert - Threaded

Mach. Screw 10-24 X 7/8 HeX Hd..........ooiiiiiieeeeeee e 4
Lockwasher #10 HeliCal (SST).......ooiiiiiiiieeee e e 4
Gasket - Housing (2 In.).............. AR
Gasket - HOUSING (23-3/4 IN.). ettt et e et e e et e e e snntee e esaeeesannnennnnnenes 1
Gasket - HOUSING (12-3/4 IN.). .ttt et e e et e e e st e e e eneeeeennnnnnnnnnenes 1
WWASNET (SST ).ttt ettt sttt et e b e s et et e nan e e nbe e e e e eas 4
Kit - Switch Operator & Block (InCls. ITemMs 11 & 12).....ccoiiiiiiiiiiee e 1
Switch - Operator.

BIOCK = CONEACT.......ceiiiii et s e e e
(072 1o T o o (=Y 11V YOS PPRRROORUPPPPt
Kit - Switch Operator & Block (Stop) (Incls. ltems 15 & 16).......ceeviiiiiiiiiiiiiieieeee e 1
SWItCH ASSY. (STOP).. e uteeteieiie ettt bbbttt sttt nab e et et e e 1
BIOCK = CONLACE. ... e 1
Cap - ProteCtive (STOP).....c.ue i e 1
Panel - TrmM (CAn@da).......cccuiiuiiiiieiii ettt ettt e e e 1
L= 10 L= IR I 1 o SRR 1
HEAEET (240/480 V.)...eeeeeeeeeeee ettt ettt e et enn e e neeeann 1
HEALET (208 V.)...ee ettt ettt ettt et e e e 1
LIGHt = PHIOL. .. ettt 1

11 - F-43059 Rev. B (May 2017)



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

TOP COVER UNIT

F-43059 Rev. B (May 2017) -12-



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

TOP COVER UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-55829
1 00-946609-00001  Cover - Top Assy (MG1532) (Incls. ltems 19, 20, & 21)
2 00-946609-00002  Cover - Top Assy (MG2032) (Incls. ltems 19, 20, & 21)
3 00-478710 Cover - Top Assy. (MG2032) (Old Style with Hubs).........
4 SC-041-50 Cap Screw 1/4-20 X 1/2 HEX HA. (SST)...eiiiiiieiieeieeiie ettt
5 00-439822 PlIAtE = HASP. ...ttt ettt ettt neeeaan 1
6 WS-017-06 Washer (SST)
7 WL-006-17 LOCKWASHEr 1/4 HEICAI (SST)...cuiiuiititeieieieeee ettt sttt an 2
8 NS-025-04 CrOWN NUL 1/4-20 (SST ). teieieieieii ettt ettt ettt b e eb e ab e ab et b et nnes 2
9 RR-009-10 Retaining RING 3/8 IN. (SST ).ttt ettt ettt e et e et e e saeeen e e e e e annnes 4

10 00-477928 (Yo To IR T I IR | (o1 o OSSO PR STPUPPPPTN 2
11 00-477927 (6= ot o T IR o VSO PR PO PPPOPPPPRN 1
12 00-477929 HANAIE = Lid LAECN....coeiiiee ettt e e
13 00-477956 (€740 4= SRS SPPPP
14 00-102825-00005 Gasket - HOUSING (2 IN.)...eiiiiiiiiiiiiiiiiceeee e

15 SD-038-33 Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT...

16 00-946608-00001  Wireway (MG1532) (Incls. ltems 18, 22, 23, & 24)....................

17 00-946608-00002  Wireway (MG2032) (Incls. Items 18, 22, 23, & 24).......ooiiiiiiiieiieee e
18 00-946633 SWILCH = REEA. ...ttt ettt ettt b e e et e et e e te e enbeeeaee e nnneaaaenn 1
19 00-946656 Seal = Lid INTEIIOCK. ... ittt ettt et a e 1
20 00-946607 Y=o g T SRRSO PUPPPPRN 1
21 00-946606 HOIAEE = MAGNEL... ..ottt et e et e e e e e e e e aeeeeas 1
22 NS-009-22 Nut 10-24 HeX.....ooviueviiiiiiiieieeeeee

23 WL-007-12 Lockwasher 10 External Shakeproof

24 00-078752-00003  Clamp - Cable........ccccevveiriiiiiieieeiieesecee

25 SC-053-17 Mach. Screw 5/16-18 X 3/4 Truss Hd. (SST)......eiiuiiiiiiiiieceeese e 8

-13- F-43059 Rev. B (May 2017)



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

THESE PARTS USED ON “
MACHINES BUILT PRIOR /@ :
TO SIN 311444536 :
5 3-4 :

HINGE UNIT

F-43059 Rev. B (May 2017) -14 -



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

HINGE UNIT
ILLUS. PART NO. NAME OF PART AMT.
PL-55828
1 00-478519 Bracket - Weldment......... ... e 2
2 NS-038-11 LOCK NUE 5/18-18 HEX....ceeiiieieeitieeeeieee sttt 4
3 SC-113-96 Mach. Screw 8-32 x 1/2 Slotted Hex Washer Hd.............cccooiiiiiiiiiii e 2
4 WL-014-05 Lockwasher #8 External Shakeproof (SST).......cccuiiiiiiiiiiiiii e 2
5 00-478523 MBGNEE ASSY ...ttt ettt ettt ettt b et ae ettt et ea b a e e e e eane 1
6 00-478522-00002  Shaft - HINGE (LH). . e eeieiieeiieie ettt e e nneeeeeees 1
7 00-478522-00003  Shaft - HINGE (RH).....coiiiiieiiiietei ettt e s 1
8 WS-030-80 WWASIIET ...ttt h e eh et e bttt 4
9 00-439845 Bearing - Sleeve...
10 00-478518-00002  BIOCK = BEAING. ....cutiteeuiiitieitieiie ittt sttt ettt b et ae et e e et e s 1
11 NS-038-11 LOCK NUE 5/18-18 HEX....cueteeieitieiestee ettt ettt s e e ean 4
12 00-478520 Bracket - SWItCh........oiiiee e 1
13 00-087711-307-1  SWItCh = REEA......ei ittt 1
14 SC-113-96 Mach. Screw 8-32 x 1/2 Slotted Hex Washer Hd............cccocoiiiiiiiieeee e 2
15 WL-014-05 Lockwasher #8 External Shakeproof (SST)........ccivviiiiiiiiicie e 2
16 SC-041-36 Cap Screw 3/8-16 X 2-1/2 HeX Hd. (SST)..ueiueeiieieeeeie e rieese et e e 1
17 00-439774 Spacer - Hinge Spring.......c.cccoceeniiiieenneene
18 00-439838 Spring - Spiral Torsion...

- 15 - F-43059 Rev. B (May 2017)



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

CONVEYOR AND MIXING ARM UNIT

F-43059 Rev. B (May 2017) -16 -



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

CONVEYOR AND MIXING ARM UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-56033
1 00-479518 Mix Arm Assy. (MG2032)
2 00-479517 Mix Arm Assy. (MG1532)
3 00-479070 Seal (Mix Arm)........cccccuene
4 NS-048-57 NUL 5/8-11 FIANGEA HEX....ceneieieiiee ettt ettt ent e neeeanee
5 00-439763 Retainer Assy. (INCIS. HEMS B & 7)....eiiiiiiii et e e e e e e 1
6 00-186660 Washer - Thrust
7 00-186659 Bearing - Pilot BUSHING.......cooiiiii ettt e e e e e e e e e 1
8 00-479070 SEAI (CONVEYOT ASSY. ). ueieiuteeiie ettt eitee ettt ettt ee et e e e heeeateeateeabeesaeeanbeeaaseabeeaneeanbeesabeeaansbneaaans 1
9 00-477960 PN = SNEAT. ...t 1
10 00-110576 SHUA = PlAE.... e 1
11 00-968058 Conveyor Assy. (Cast) (MG2032) (INClS. HEM 10)....ccuuiiiiiiiiiii e 1

12 00-968057 Conveyor Assy. (Cast) (MG1532) (Incls. Item 10)........coooiiiiiiiiieieee e 1

_17 - F-43059 Rev. B (May 2017)



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

11-12-13-14-15

16

17-18

20-21-22

FRAME AND HOPPER UNIT

F-43059 Rev. B (May 2017) -18 -



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

ILLUS.
PL-55827

PART NO.

00-478728-00001
00-478728-00002
00-439826-00001
00-439826-00002
00-439835
SC-041-31
WS-018-04
SC-041-31
WS-018-04
SD-038-33
00-478738-00001
00-294853-026-1
00-294853-026-2
SC-119-30
NS-031-50
00-478737
00-439828-00003
00-439828-00002
SD-038-33
00-439824-00003
00-439824-00002
00-527014
00-439787
SD-038-33
00-478718-00001
00-478718-00002
00-439829-00001
00-439829-00002
00-477924
SC-037-85
FE-023-47
WS-005-32
WL-003-47
NS-013-14
NS-015-13
WL-006-28
00-478719
00-439827
00-478706
00-478705
WS-018-04
SC-041-31
00-438131-00086
00-118250

FRAME AND HOPPER UNIT

NAME OF PART AMT.
Panel - Upper Side (LH) (MG2032) (Incls. FOAmM Tape)........coiuiiuieiieeiieiieiiee e 1
Panel - Upper Side (RH) (MG2032) (Incls. FOAM TaPE)........cccueiriieerieeiieeiieeaiie et siiieee e 1
Panel - Upper Side (LH) (MG1532) (Incls. FOamM Tape)........ccouirueereeiiiiiieiieese e 1
Panel - Upper Side (RH) (MG1532) (Incls. FOamM Tape).........cccvirieiriieiieeiiee e 1
IS TC SO SPPPP 2
Cap Screw 3/8-16 X 1-1/4 HeX Hd. (SST)...uuiiiiiiiiiii et e e e e 2
WWASNET (SST ).ttt ettt ettt et s e bt e st et e et et e e e e eees 2
Cap Screw 3/8-16 X 1-1/4 HexX Hd. (SST)...ciuieiiiiiiieiiesiee et 2
Washer (SST)
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......ccoiiiiiiiiiiiiiieieee e 12
Fan - COOlING (230 V.)..eeiieiiiieiiieee ettt ettt ettt e e sttt e e s e e e e et e e e e e e e e e e eaaeeens 1
CaDIE = FAN (240 V.).ei ittt ettt et ettt anb e e aae e n b e e e e eean 1
CabIE = FAN (480 V.).e ittt b ettt ettt b e ae et ee e 1
Mach. Screw 6-32 X 3/4 HEX Hd. (SST)..cciuiiiiieiiie ettt 4
STOP NUL B-32 HEX (STt sttt et e e e 4
[ T LC IR ==Y o (o] =1 =Y PSP 1
Panel - BaCK (MG2032)......cueeueeieeieeeeeeeiee st eee st eee st ee st e te s e steeneeseeensesseeseeneeneeeanneeeanns 1
Panel - BaCk (MG 1532).....cccuuiiiiiiiieiit ettt ettt ettt sttt ettt e e e e e eanee 1
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......cccoiiiriiiiiiiiiieeeee e 5
Panel - Upper Back (MG2032)......c..ccoiiiiiiieiii ettt sttt st e e e 1
Panel - Upper Back (MG 1532).....cccuiiiieiiiiiee ettt et e e e e e e e e e e e e ns 1
Gasket - Rear Panel
CaSEEr - FIXE..... i e e
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., TYpe TT.....ccooiiiiiiiiiie e 6
Panel - Lower Side (LH) (MG2032)......c..oiiuiiiiieiiieiie ettt ettt entaeeaeaannes 1
Panel - Lower Side (RH) (MG2032).........ooiuiaiiieiiie ettt ee e e 1
Panel - Lower Side (LH) (MG 1532).....cciuiiiiiiiiieiiee ittt st e e 1
Panel - Lower Side (RH) (MG1532).......cooiiiiiiiieiieeee e 1
Caster - ASSEMDIY 4 IN. SWIVEL......oiiuiiiiiii e 2
Cap Screw 5/16-18 x 1 Hex Hd... ...16
Strain Relief - EIECIIHCal (1 IN.)...iiiiiiii e 1
Washer (SST).....ccccovvriviiienns .32
Lockwasher 5/16 HElICaL...........c.cooiiiii e 16
INUE 571818 HEX...c.e ettt ettt bttt en e s
Nut 3/8-16 Hex (SST)
LOCKWASHEr 3/8 HEIICAL........ccueeiiiiiiiiecieee et 3
Panel - Front (IMG2032).......cc.ueiiiieiiie ettt e st e e sae e e abe e e be e e aabeesaseentaeeaeaannes 1
Panel = Front (MG 1532)......coiiiiiiieiiie ettt sttt et e bttt e esaneenbaeeeeeannnne 1
Tablecloth (MG2032).......cc.oiiiiiiee e e e s 1
BLIE= o) (=T o a1 L 72 SR 1
LT L= (1S 1 I TSP OPVP PP PPPRPPP 3
Cap Screw 3/8-16 X 1-1/4 HexX Hd. (SST)....ueiiiuiiiiiieiieeeiee ettt 3
Label - Warning

Coupling..............

-19- F-43059 Rev. B (May 2017)



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

]
7
! 8 \
! PR l
! T i
! (A 4 '
: \‘\‘%3%?\:@%\5/ !
1 wz” :
10
/11 00-873440 Adapter (Hollymatic)
I 12 00-478649 Side Board .
" PARTS NOT ILLUSTRATED J PL-60506
ACCESSORIES

F-43059 Rev. B (May 2017) -20 -



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

ACCESSORIES
ILLUS. PART NO. NAME OF PART AMT.
PL-60506
1 ML-109640-0000Z  DIaiin PaN......c.cciuieiuieieieeesieeie e e etee st e e eseesaeeseeemeeaseessee et ameeaseesseenaeemeeaseeaseenseaneeaseenneeneeanneeennneenn
2 00-477983 Plug Assy. (Side Feed Hopper) (Incls. Items 3 thru 6)
3 00-477982 Plug & Stud (Incls. ltem 4)........cccooeriiiiiiiiiiiies
4 00-186755-00002 RO = TH@...ueeteeuietietieiteeteeet et ettt ettt et sa et sae e e e a e e e bt e s e bt ea e e ebeem s et e eme e et eaeenaeemeeaaeabeeenbeeeeneees
5 00-186890 (07 1o T o (o] o] o 1T il ==Y F PSR URUPRPPNt 1
6 00-292420 Knob Assy
7 00-873537 AGAPEET ASSY ...ttt b e h bt e e e et e e e bt e e e e b bt e e e abee e e anbe e e e aaeeeeeeeeees AR
8 00-108197-00008  Thumb SCrew (2-9/16 IN. L. ).cueiieoiiriieieiieeeesie ettt 3
9 00-295109 DIFIPPING CUP ASSY ..ttt ettt ettt et e ettt ettt e bt e s et e e bt e eab e e bt e sae e e bt e sabeebeeanbeesbaeanbeeeaeeannnns 1
10 00-080879-00002  RiNG - Adapter (PACKAGE).........coiuriiitiiiiieiieeitee ettt ettt et et sabeesbee e e e e annane 1
11 00-873440 Adapter - Bulker (FOr HOlYMALIC).........eouiiiiiiiiiee e 1
12 00-478649 ST 1o L= = o =1 o USRS 1

21 - F-43059 Rev. B (May 2017)



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

MIX MOTOR UNIT

F-43059 Rev. B (May 2017) -22-



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

MIX MOTOR UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-55825

1 00-873266 Bracket - Nut (Mix Motor)

2 NS-013-14 Nut 5/16-18 HeX......ooevvveeeieanee

3 WL-006-23 Lockwasher 5/16 HElICal (SST)....cccuiiriiiiiieiee ettt e e 4

4 WS-005-39 LAV = 4 T U PUP RS

5 WL-006-28 Lockwasher 3/8 Helical

6 SC-118-12 Cap Screw 3/8-16 X 3/4 HEX Ha.......ooiiiiieee et

7 WS-005-39 L= g T PP PPUPPRNR

8 SC-037-85 Cap Screw 5/16-18 x 1 Hex Hd............cccvveeinneeeennns

9 00-435805-00002 Motor Assy. (208-240/480 V., 60 Hz., 3 Ph., 1 Hp.)..
10 00-435806-00002  Motor Assy. (208-240/60/1)......c.ccuveeneeiieeriieenieaen.
11 00-186696 [T T =T [N oY PP RPPPPPPPPN
12 SC-118-12 Cap Screw 3/8-16 x 3/4 Hex Hd. (Used to mount Item 10)..........coovueiiiiiiiiiiiiieiee e 4
13 WL-006-28 Lockwasher 3/8 Helical (Used to mount em 10).........cooiiiiiiiiiiiieie e 4
14 00-186646-00001  Shim (0.120 ThK.)...cueeeoiieiieeiieeiee e AR
15 00-186646-00002  Shim (0.060 Thk.).... AR
16 00-186646-00003  SHim (0.030 THK.)..ueiiiiiieiieiit ettt ettt et e et e e s st e e saeeeteasseeesaeeenseeanseessseeseannsnnneeeas AR
17 00-186646-00004  SHim (0.018 THK. ). .ueiiiiiieiiiiii ettt ettt e et et e e eaeeeteaeseeeeaeeeseaeaseeeaneeseannnnnseeeas AR
18 00-439743 Shaft - Mix Arm (Sq. Drive)...
19 00-012430-00196  KEY 1/4 X /A X A=-3/4......oeieeeee ettt ettt et et ettt e ehe e et e e enbeesabeantbeeaeeannns
20 WS-014-37 LT T =Y PSSR PPPPPPT
21 SC-041-12 Cap Screw 5/16-18 X 7/8 HeX Hd. (SST)...uiiiiiiiiiieiiie ettt 2
22 WL-006-23 Lockwasher 5/16 HElICAl (SST)....cciuuiiiieiiieiiee ettt sttt ettt sane st e e e e e 2
23 SC-118-12 Cap Screw 3/8-16 X 3/4 HEX Hd........ooiiiiii ettt et et a e e e e annneees 2
24 WL-006-28 LOCKWASHET 3/8 HEIICAL. ..ottt e e 2
25 NS-013-14 NUE 5/168-T8 HEX. ...ttt ettt ettt eat e et e e eat e e s beeese e e seeeabeeenseeenseesaseessaneaeeennns 2
26 WL-006-23 LOCKWASHhEr 5/16 HElICAl (SST)...eiiiuiieieiiiieeeiiie e eeie et tee e et et e e s e e e e e e e e e eeaeeaaaeens 2
27 00-479236 Brace - Mix/Grind (MG 1532)......ccciieiiiieiieeeie ettt sie e eteeseeestae e sereesateessaeesnaeesnseessneeaeannnns 1
28 00-479237 Brace - Mix/Grind (MG2032).......ccuuiiiiieiieeiie ettt ee et e st e e st e e saseesseeesnaeesnseensaeeaeaennes 1
29 SC-041-12 Cap Screw 5/16-18 X 7/8 HeX Hd. (SST)...uiiiiiieiiieii ettt 2
30 WL-006-23 Lockwasher 5/16 HElICal (SST)....cciuiiiiiiiieeie ettt ettt et e e ae e s ensaeaaaeennes 2
31 NS-013-14 Nut 5/16-18 Hex
32 SC-062-22 Cap Screw 3/8-16 X 1-1/4 HEX Hd.........oooiiiiiiee ettt 1
33 WL-006-28 LOCKWASHET 3/8 HEIICAL........cceiiiiieiiie ettt e e e 1
34 00-186703 LT T =Y USSR P PP 1
35 00-012430-00067  KEY 3/18 X 1 /2.t bttt h ettt e e e eae e e s be e e eab e e nabeen e e e e e annnee 1
36 00-873330 NLA - Obsolete--Brace - MiX DIVE........c..oiiiiiiieiiieiie ettt e e 2
37 NS-013-14 NUE 5716818 HEX...c.veeiie ettt ettt ettt ettt e et e e eab e e e beeeteeeseeebeeenseeenseesaseensneaeeeennnns 4
38 NS-013-14 NUE 5/168-T8 HEX. ...ttt ettt ettt ettt e et e et e e e et e e e s e eseeeseeebeeenseeenseesnseensneeaeaennnns 2
39 WL-006-23 LOCKWASHhEr 5/16 HElICAl (SST)...eeiiiiieiiiiieeeiiiee ettt e see e e s e e e e e e e e e eeaeeaaeeeas 2

40 00-479801 Pulley - MiX Arm TranSmMISSION.........c.cuiiiiiiiiiiieeiie ettt sttt sae e e e e e enee 1
41 00-012430-00091  KeY 3/16 X 3/168 X 1 3/B...cceiieieieeiieie ettt ettt ettt et e et 1
42 00-479800 Pulley - Driver (16T) (B0 HzZ.).......eie ettt ettt e e eneeas 1
43 BV-013-32 V-Belt (MG1532)

44 BV-013-39 V-Belt (MG2032)

45 SC-118-12 Cap Screw 3/8-16 X 3/4 HeX Hd........ooooiiiiieeeeece et et
46 WL-006-23 Lockwasher 5/16 HElICAl (SST)....cciuuiiiieiiieiiee ettt sttt ettt sane st e e e e e
47 WS-018-04 Washer (SST).....couererrerineneeeeeenee

48 SC-041-12 Cap Screw 5/16-18 x 7/8 Hex Hd. (SST)

49 WL-006-23 Lockwasher 5/16 HElICal (SST)....cciuiiiiiiiiieiee ettt e e e

-23.- F-43059 Rev. B (May 2017)



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

PL-56062

GRIND MOTOR UNIT

-24 -

F-43059 Rev. B (May 2017)



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

ILLUS.
PL-56062

PART NO.

00-435697-00003
00-435697-00002
00-065890-00018
00-435698-00001
00-012430-00106
BV-013-41
BV-013-38
BV-013-37
00-479613-00001
00-479613-00002
00-479613-00003
00-479064
SC-118-09
WS-030-05
WL-006-28
NS-047-39
00-478704
WS-030-05
NS-047-39
WL-006-28

GRIND MOTOR UNIT

NAME OF PART AMT.

Motor - Grind (208 V., 60 Hz., 3 Ph., 7-1/2 HP.)e..ceeiieeee e 1
Motor - Grind (230/460V., 50/60 Hz., 3 Ph., 7.5 Hp.) (Must Also Order ltem 3)........cccceeeeennnnnn 1
TEIMMINGL ...ttt e ettt e et e et e e bt e et e e ae e e b e e en e e e e eaaaeeeas 9
Motor - Grind (1 Ph.)...cccoeiiiiene

Key 3/16 X 5/16 X 1-1/4 (T-1/2 HP.) oottt 1
V-Belt (380-415/50/3 ONIY)....ciitiriiiiiiiietinitete sttt ettt sttt 3
V-Belt (3 Ph., EXCePt 380-415/50/3)......c.ccmiiiiiiiiiitieiesiiee sttt 3
VmBeIE (1 PR ettt 3
PUIEY = TIMING (A0T ). .ttt ettt ettt sb e e bt et e e b st enbae e e e e annnee 1
PUIEY = HUD (7-172 HP.) ettt ettt e e e e 1
PUIEY = HUD (5 HP. )ittt e e e e anee 1
Stud & Plate........cooceeviienieiiiecn,

Cap Screw 3/8-16 x 1-1/4 Hex Hd..

NUL 3/8-16 HEX (Grade 5)......eeieiiiiieiiie ettt ettt ettt e et e et e e saeeeteensaeeaeaennes
Bracket - Grind Motor

NUL 3/8-16 HEX (Grade 5)......eeiuiiiiiieiiei ettt ettt sttt e bt e sateentaeeaeeennes 4
Lockwasher 3/8 Helical

_925- F-43059 Rev. B (May 2017)



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

FOOT SWITCH UNIT (PNEUMATIC)

-26 -

F-43059 Rev. B (May 2017)



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

FOOT SWITCH UNIT (PNEUMATIC)

ILLUS. PART NO. NAME OF PART AMT.
PL-55826
1 00-115747-00009  Clamp = HOSE....eieeiiiiieeeiiie e ettt e e ettt e ettt e e st e e e et e e e saea e e e e asseeeeeasbaeeeassseeaeessaeaessseeeesssnsnsnnnnnns 2
2 FE-024-11 SErAIN REIET ...t e e e e e e e e e e e e e e e e e e aaees 1
3 00-875782 Cover - Foot Switch..................
4 NS-031-08 Stop Nut 8-32 Special (SST)....
5 00-019105-00002  BUMPET....ccueeiiieiieiieeieeeieeeee e
6 SC-021-89 Mach. Screw 10-24 X 5/8 RA. Hd........c.oiiiiiiiii et 4
7 00-875783 NLA - Obsolete--Pedal - FOOt SWItCh..........ccooiiiiiiii e 1
8 00-087711-214-1  Actuator - Air Switch
9 NS-031-08 StOP NUt 8-32 SPECIAI (SST)... i iueieiuiieiiie ettt ettt et e st e e e e saeeesbee e e nnaeeaeaaas 3
10 WS-023-44 LT T =Y USSP PPUTRP 3
11 SC-021-15 Mach. Screw 8-32 x 1/2 Slotted Rd. Hd. (SST).....coiiuiiiiiiiiieiie et 3

12 00-875712 Tubing - Assembly W/CIaMP (66 IN.)......iiiiiiiiieiiie e 1
13 00-875785 Foot Switch Assy. (Incls. Items 1 thru 12)........ocuoiiiiiiii e 1
14 FP-075-75 Fitting - Hose Male EIDOW 3/16.........ooiiiiiiiiiiiee et e 1
15 FP-075-76 Fitting - HOSE FEMAIE 3/16.......oiiiiiiiiiiie et e e 1
16 WS-018-37 Washer (SST) (:406 X .813 X .080)......cccuerueeierieeierieeeeste ettt ee e e e neeeeeeees 1

_27- F-43059 Rev. B (May 2017)



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

16

< 25
g\ 26 THRU 32

TRANSMISSION UNIT

F-43059 Rev. B (May 2017) -28-



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

TRANSMISSION UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-56014
1 00-479615-00002  HUD......eeiiiieieie ettt ettt et ettt et et e ettt Rt et Rt et R e e teene e e e e nneeeenees 1
2 00-012430-00178  KEY 1/4 X 114 X T=1/2 oottt ettt e ettt ene e e e e e nneeeeeees 1
3 00-479615-00001  PuUlley = TranSIMUSSION......cccutiitieirieitteetee et sttt ettt ettt et sab e e sbe e e ese e e sbeesteesab e e saneesteeeeeeainne 1
4 00-479807-00001  Pulley - Transmission (50 Hz.).
5 00-968048 S T=T | R @ PSP R UPPRPP
6 SC-062-22 Cap Screw 3/8-16 X 1-1/4 HeX Hd......ccoiiiiiiiieeeee et 5
7 WL-006-28 Lockwasher 3/8 Helical...................
8 00-108963-00002  Plug - Oil Fill...................
9 SL-003-11 Spring - Loading ND 72
10 BB-007-21 Ball Bearing - N.D. 3207 .......ccooiiiieiiiieee ettt 1
11 00-477940 ] 4P A oo T o T G < I USSP 1
12 BB-018-33 Ball Bearing - Fafnir #205KFA........cc.oo ettt eneeeanneeeanes 1
13 00-873490 [ LE o3 N =T g 4 1= o RSP 1
14 BR-002-28 Roller Bearing - Cone & CUP ASSY.....cuuiiuiiiiiiiiie ettt ettt seae et eeeeeines 1
15 00-439742 Shaft - GriNd WO DIIVE......cc.uiiiiiiiiieiee ettt ee e 1
16 00-108591 S 1T | PP UPPRUPI 1
17 00-508199 Pin - Dowel (Mach.)........cccccoeeennne.
18 BR-002-20 Roller Bearing - CUP & CONE ASSY.....cooiuuiiiiiiiiieiiiee et ee ettt e s e e ssre e e s ibe e e e s e e eeaeeaaaeens
19 00-477939 [T T (Y A I TP TR P U PO P U PPPPUPPTRPP 1
20 00-012430-00215  KEY...eiiueeitieieiiteeiti ettt ettt sttt ettt et e e bttt a e s bt ekt e e bt e et e he e et e et ekt e b e e s e eae e et e e et e e et e ees 1
21 WS-031-36 WWASIET ...ttt 1
22 WL-017-07 Lockwasher - Bearing LOCK NUL.............oiiiiiiiiiiiieiii et 1
23 NS-034-07 LOCK NUE N.D. #N=-0B........eoiiiiiiiieeiiiie ettt e et e e et e e e st eesnsaaeeesnseeeesannaeeesnnneeeaaeaaaeens 1
24 00-873484 L A C T T 0TSSP 1
25 FP-028-42 Plug - Pipe 1/8......ccceiieeiieene
26 SC-062-22 Cap Screw 3/8-16 x 1-1/4 Hex Hd..
27 WL-006-28 Lockwasher 3/8 Helical...................
28 WS-018-04 L g TCT (SIS 1 T PRSPPI
29 00-186646-00001  Shim (0.120 THK.)...eotiiiitieieiee ettt sttt et st n AR
30 00-186646-00002  Shim (0.060 Thk.).... .
31 00-186646-00003  Shim (0.030 THK.)...ccuietiitieieeieer ettt sttt ne e ee s AR
32 00-186646-00004  Shim (0.018 THK.)...ccttiiiitiiieeiet sttt sttt AR
33 FP-028-38 Plug - Pipe 3/8......ooeiiiiiieieeee e
34 00-873491 Transmission Assy. (Incls. Items 5 thru 25 & 33)

-29- F-43059 Rev. B (May 2017)



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

‘18 00-478545 Cart
| 19 00-478547 Table
S \_ PARTS NOT ILLUSTRATED
@ PL-56183

#32 GRINDER UNIT

F-43059 Rev. B (May 2017) -30 -



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

#32 GRINDER UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-56183
1 00-873570 WWIEENCHN = CYIINAET ...ttt et ettt et et e e e 1
2 00-875250 Meat Deflector (Packaged)............oouiiiiiiiiii e 1
3 00-873697 Ring - Adjusting
4 00-015857-00001  Plate #32 (5/64) (CarbOn StEEI).......cceiiuiiriiiiiiiiieiee et AR
5 00-108580-00001  Plate #32 (1/8) (Carbon SEEEI).........ccuiriiiiiiiiiiec et AR
6 00-108580-00002  Plate #32 (1/8) (Stay Sharp)........ AR
7 00-108581-00001  Plate #32 (3/16) (Carbon Steel)... AR
8 00-108581-00002  Plate #32 (3/16) (Stay Sharp)...... AR
9 00-108582-00001  Plate #32 (1/4) (Carbon STEI).........cccuiiiiiieiiee e AR
10 00-108582-00002  Plate #32 (1/4) (StAY SNAIP).. . eieeieiieeie ettt ettt te e eee e e nneee s AR
11 00-108583-00001  Plate #32 (3/8) (Carbon Steel). AR
12 00-108583-00002  Plate #32 (3/8) (Stay Sharp).... AR
13 00-479257 Knife #32 (Stay Sharp)......... AR
14 00-105806 PN = PIALE......e ettt en e e 1
15 00-873720-00002  Cylinder #32 (MACH. SST)....ueiiiiiiiiieieii ettt sttt ettt et e et 1
16 NS-048-57 Nut 5/8-11 Flanged Hex....
17 00-118266 ] (1T PSS S T UO P TU PSP POPPUPRTRPP
18 00-478545 [OF T ST T PSSR P PRV PRPUPPTRPPIN 1
19 00-478547 TaDIE - SPIt LEVEL ...t 1
-31- F-43059 Rev. B (May 2017)



MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

FORM 43059 Rev. B MAY 2017 PRINTED IN U.S.A.



